Section 1:

Legislation

Section summary
This section identifies the legislation relating to the preparation and publication of data sheets
and Consumer Medicine Information (CMI) for New Zealand healthcare professionals and
consumers.

1.1

Legislation relating to data sheets

The following legislation should be read in conjunction with Section 2 of this part of the
guideline:
Medicines Regulations 1984

1.2

•

Part X (Regulations 51-54): Data Sheets

•

Third Schedule: Data sheet requirements

Legislation relating to CMI

There is no legislation specifically relating to the requirements for CMI.
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Section 2:

Data sheets

Section summary
This section:
Provides detailed guidance on the preparation of data sheets.
Explains when and how draft data sheets should be submitted for approval.
Explains when and how approved data sheets should be submitted for publication.

2.1

Introduction

A data sheet contains information relating to safe and effective use of the medicine. Data
sheets are reviewed by Medsafe and subsequently approved by the Director-General of
Health.
Part 10 of the Medicines Regulations 1984 sets out the requirements for the preparation,
approval and publication of data sheets.

2.2

When is a data sheet required?

An approved data sheet is required for every prescription medicine and restricted medicine
for which consent for distribution in New Zealand has been granted.
Data sheets are not required for pharmacy-only or general sale medicines, unless the
Director-General has specified that a data sheet should be provided pursuant to a notice
issued under section 36 of the Medicines Act 1981. However sponsors are encouraged to
provide data sheets for pharmacy-only and general sale medicines that are regularly
prescribed. Medsafe will not approve or publish data sheets for related products.
A proposed data sheet for a new medicine is submitted as part of the New Medicine
Application and is considered and approved as part of the overall evaluation and approval
process.
When a material change is made to an approved medicine, and that change affects any of
the information in the data sheet, a draft revised data sheet is submitted with the Changed
Medicine Notification and is considered and approved as part of the overall evaluation and
approval of the change.
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Further information on preparing and submitting a data sheet for approval is provided in
Sections 2.3 through 2.6 of this guideline.
Once approved, a data sheet is submitted to Medsafe in the appropriate format for
publication on the Medsafe website. Further information on submitting a data sheet for
publication is provided in Section 2.7 of this guideline.

2.3

Preparing a data sheet

Medicine sponsors are responsible for the preparation of data sheets and ensuring that they
are kept up to date.
If an acceptable overseas prescribing information document is available for the medicine, this
may be used as the source document for the New Zealand data sheet. Extensive reformatting of the source document is not required, but some amendments will be needed to
ensure the data sheet is aligned with the details of the New Zealand product approval and to
include any safety warnings required by Medsafe. Instructions on preparing the New Zealand
data sheet from a source document, including a list of acceptable source documents is
provided in Section 2.3.1 of this guideline.
If no acceptable source document is available, the data sheet will need to be prepared
according to the instructions in Section 2.3.2 of this guideline.

2.3.1

Preparing a data sheet using a source document

Source documents can be used, where available, to prepare a data sheet for approval in
New Zealand. The source document must relate directly to the medicine identified in the data
sheet. A source document may be used for both content and format of the data sheet.

Acceptable source documents
The following prescribing information documents are acceptable source documents for
preparing a New Zealand data sheet:
Medsafe-approved data sheet.
MHRA-approved Summary of Product Characteristics.
EMA-approved Summary of Product Characteristics.
FDA-approved Prescribing Information.
Health Canada-approved Product Monograph (English version).
TGA-approved Product Information.
Pharmaceutical company core data sheet (international prescribing information
document).
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The source document used in preparing a data sheet must be the currently approved
version.
When a company’s international prescribing information document is used, the document
must be current. It is helpful if the document shows the date on which it was approved for
use by the company’s international head office.
The source document for a generic medicine is the currently approved New Zealand data
sheet for the innovator medicine.
When approval is sought for a new dose form of an approved medicine, the currently
approved New Zealand data sheet should be used as the source document. The data sheet
may be specific to the new dose form, or may include both the previously approved and the
new dose form (in which case it will eventually replace the currently approved data sheet).

Amending the source document
The data sheet may be set out using the same section headings as the source document.
However, the content must be amended to the extent necessary to ensure that the data
sheet accurately reflects the terms of the New Zealand product approval.
The data sheet must state only those indications and dosages approved in New Zealand and
must provide the medicine classification, dose forms, presentation, package quantities and
sponsor contact details relevant to New Zealand. Any additional New Zealand-specific
safety information requested by Medsafe must also be included.
Data sheets for generic medicines must be consistent with the data sheet for the innovator
medicine. When preparing a data sheet for a generic medicine from the approved data sheet
for the innovator medicine, care must be taken to ensure that only those indications, dosages
etc that have been specifically approved for the generic medicine are included in the data
sheet. The onus is on the sponsor to take account of any patent protection issues relating to
particular indications approved for the innovator’s medicine.

2.3.2

Preparing a data sheet for which no source document exists

Where there is no Medsafe-approved data sheet and no acceptable overseas prescribing
information document to use as a source document, the data sheet will need to be prepared
entirely by the sponsor.
The section headings to be used and the information to be included under each section
heading when preparing a data sheet for which no source document exists are detailed in the
Checklist for a New Zealand format data sheet (see Form 10.1 in Schedule A of the
Guideline on the Regulation of Therapeutic Products in New Zealand).
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The data sheet should contain the specified information under the specified headings,
presented in the specified order. Where no relevant information is available, the word "Nil"
should appear under the heading. It may be appropriate for some information to be repeated
under different headings.
The Checklist for a New Zealand format data sheet is to be completed when preparing a
data sheet for which no source document exists.
Where the data sheet does not include some of the information that would normally be
required, a brief comment should be included in an accompanying letter to indicate why the
information was omitted. An example would be “No data available on excretion in breast
milk”.

2.4

Style consistency in data sheets

It is desirable for data sheets published on the Medsafe website to be in a standardised
format. Sponsors are therefore encouraged to prepare data sheets using standard styles as
follows:
‘Title’ for trade name of the medicine.
‘Subtitle’ for the active ingredient, dose form and strength.
‘Heading 1’ for main section headings (such as “Warnings and Precautions” in the
NZ format).
‘Heading 2’ for sub-section headings (such as “Use in Pregnancy” in the NZ format).
‘Heading 3’ for lower level headings.
‘Heading 4’ for lowest level headings.
‘Normal’ for all other text. ‘Normal Indent’ may also be used.
‘List Bullet’ for dot points.
‘List Number’ for numbered lists.
To put a document into the preferred styles, highlight a heading or section of text and select
the appropriate style from the style box in your word processing programme. If the specified
style does not appear in the style box, type it in. Normal text does not require highlighting as
it is a default style.
Arial font is preferred, and ‘Normal’ text should be of font size 11. Bold, underline or italics
may be used as required.
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2.5

General requirements for data sheets

The following should be noted when preparing a data sheet whether using a source
document or not:
The heading “New Zealand Data Sheet” must be included at the top of the front
page of each data sheet.
All statements in a data sheet must be correct, clear and unambiguous.
Where practicable, all dose forms marketed under the same trade name should be
included in a single data sheet.
If a medicine is marketed under two or more trade names, a separate data sheet is
required for each trade name.
Indications and dosages included in each data sheet must be those approved in
New Zealand.
Dose forms, strengths and flavours of a medicine that have been approved, but are
not yet marketed may be listed with a qualifier statement that notes the medicine is
not currently available . A Changed Medicine Notification will need to be submitted
to update the data sheet prior to commencement of marketing.
A data sheet must not include dosages that cannot be achieved using the dose
forms and strengths described in the data sheet.
Abbreviations such as ‘b.i.d’ and ‘t.i.d’ should be avoided in dosage instructions.
If provisional consent for distribution of a medicine under Section 23 of the
Medicines Act 1981 has been granted, the data sheet must include:
•

The statement “This medicine has been granted provisional consent under
section 23 of the Medicines Act 1981”.

•

Any conditions placed on distribution of the medicine, as set out in the notice
of consent published in the New Zealand Gazette.

Each data sheet must include the “Date of Preparation”. This is the day, month and
year that particular version of the data sheet was prepared for submission. The date
of preparation must be changed each time an updated version is prepared. The
date of preparation will be used to identify that particular version of the data sheet
as it progresses through the stages of being proposed, approved or superseded.
Limited clinical trial data may be included in data sheets provided it is relevant to
the prescriber. Such data should summarise the main results regarding prespecified primary endpoints (when statistically compelling and clinically relevant) or
clinical outcomes in the major trials. Prescribers find it useful if the main
characteristics of the patient population are described. Any clinical trial data must
be clear, concise and balanced and should summarise evidence from relevant
studies supporting the indication(s). The magnitude of effects should be described
using absolute figures (relative risks of odds ratios should not be presented without
absolute figures).
Promotional statements are not permitted in data sheets.
Bibliographic references are not to be included in data sheets.
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The term ‘medicine’ is used to indicate a therapeutic substance. In New Zealand,
the term ‘drug’ indicates a substance of abuse.

2.6

Submitting a data sheet for approval

Whenever a New Medicine Application is submitted for a medicine for which a data sheet is
required (see Section 2.2 of this guideline), the application must include a draft data sheet.
Similarly, whenever a Changed Medicine Notification or Self-Assessable Change Notification
is submitted that involves a change to an approved data sheet, the draft revised data sheet
must be submitted with the notification.

2.6.1

Proposed data sheet submitted with a New Medicine Application

This section applies to New Medicine Applications (NMA) for:
New chemical entities.
New biological entities.
New vaccines.
New generic medicines.
New dose forms of approved medicines.

Along with the NMA and the dossier of supporting data, the sponsor is required to submit the
following:
A paper copy of the draft data sheet.
A paper copy of the completed data sheet declaration as contained in the New
Medicine/Related Products Declarations and Commitments form.
A copy of the source document
The proposed data sheet is assessed along with the NMA and supporting data. Any required
changes to the data sheet are communicated to the sponsor by Medsafe.
Once the NMA is gazetted, the sponsor must then submit an electronic copy of the data
sheet for publication (see Section 2.7 of this guideline).

2.6.2

Revised data sheet submitted with a Changed Medicine Notification
or Self-Assessable Change Notification
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This section applies to Changed Medicine Notifications (CMNs) for:
New indications.
New dosage instructions.
Storage conditions/shelf life.
Pack sizes.
Self-Assessable Change Notifications.

Miscellaneous changes to datasheets are submitted as a Self Assessable Change
Notifications. These changes include for example, an update to safety data, sponsor name
change and additional pharmacokinetic/pharmacodynamic data. Any changes to indications
or dosage and administration, or lessening of any contraindications, warnings or precautions
cannot be submitted as a self-assessable change.
Along with the CMN and any required dossier of supporting data for the change, the sponsor
is required to submit the following:
A paper copy of the revised data sheet with any changes clearly marked as tracked
changes.
A paper copy of the completed Declaration to accompany a data sheet
submitted for approval form (see Form 10.2 in Schedule A of the Guideline on the
Regulation of Therapeutic Products in New Zealand).
A copy of the source document
The revised data sheet will be considered by Medsafe and any required changes
communicated to the sponsor.
In the case of a CMN that is not self-assessable, approval for the data sheet will be included
in the consent issued by Medsafe. The sponsor must then submit an electronic copy of the
data sheet for publication (see Section 2.7 of this guideline).
In the case of a Self-Assessable Change Notification (SACN), the revised data sheet is not
approved until the sponsor has received acknowledgement of the notification and has
validated the notification by payment of the invoice. Once the invoice is paid, the sponsor
must then submit an electronic copy of the data sheet for publication (see Section 2.7 of this
guideline).
Note that data sheets amended via a SACN are not routinely assessed by Medsafe.
Approval is granted on the basis of the sponsor’s signed declaration that the data sheet has
been prepared in compliance with this guideline and that it accurately reflects the existing
New Zealand terms of approval for the medicine.
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2.7

Submitting an approved data sheet for publication

2.7

Submitting an approved data sheet for publication

Within 10 days after gazettal of consent for a new medicine, approval of a CMN or validation
of a SACN, the sponsor must supply an electronic copy of the data sheet in Portable
Document Format (PDF). The PDF document must be set at a security setting which allows
printing and content copying. The document must be searchable (NOTE – for this reason
scanned documents cannot be accepted).
If the data sheet is not received electronically within 10 days of gazettal, an additional SACN
fee may be charged.
The electronic copy of the final data sheet must be clean and must not include changes
highlighted or struck out.
The data sheet must be accompanied by a completed and signed Declaration to
accompany a data sheet submitted for publication form (see Form 10.3 in Schedule A of
the Guideline on the Regulation of Therapeutic Products in New Zealand).
The data sheet and declaration form must be submitted to datasheet.cmi@moh.govt.nz with
the subject line “Data sheet: [inset trade name]”.
Each data sheet should be submitted in a separate e-mail, and each e-mail should not
contain anything other that the data sheet in PDF and the completed declaration form.
Data sheets must be published for all approved medicines that are available. If a medicine is
not currently available the declaration form must indicate that the product is not currently
available and the data sheet is not to be published.
A product is available if:
•

It is currently marketed in New Zealand

•

It can be sourced from the company on request, even where it is not actively
marketed.

•

The sponsor has not notified Medsafe that the product is not available

OR

OR

Data sheets submitted incorrectly (incorrect format or incomplete declaration form) will be
returned to the submitter for correction and re-submission.

2.8

Notification of publication
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Publication of data sheets on the Medsafe website is notified via the weekly ‘Additions to
Medsafe’s website’ e-mail. Those involved in the submission of data sheets for publication
are encouraged to subscribe to receive this weekly e-mail. Following publication, the sponsor
should check the data sheet on Medsafe’s website to ensure that it is correct.

2.9

Removal of data sheets from the Medsafe website

Sponsors should notify Medsafe if a product is not available and all stock has been depleted
in the New Zealand market so that the data sheet can be removed from the website.

2.10

Auditing of published data sheets

Medsafe carries out random audits of published data sheets from time to time. If problems
are identified, these are brought to the attention of the sponsor concerned and the
appropriate corrective action is requested.

2.11

Maintenance of data sheets

Sponsors are expected to maintain data sheets by incorporating new information to support
the safe and effective use of their medicines. Medsafe carries out pharmacovigilance
activities and will advise sponsors that updates are required for available products only.
Sponsors may choose not to maintain data sheets for unavailable medicines but they will not
be published on the Medsafe website. However, Medsafe will not advise these sponsors that
updates have been made to innovator or market leader data sheets. Prior to distributing
medicines that have been unavailable, sponsors must submit an updated data sheet that will
undergo evaluation. A self-assessable change notification is not acceptable in this instance.
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Section 3:

Consumer Medicine Information

Section summary
This section:
Provides detailed guidance on the preparation of Consumer Medicine Information.
Explains when and how Consumer Medicine Information should be submitted for
publication.

3.1

Introduction

Safe selection and use of medicines depends on consumers and healthcare professionals
having access to balanced and accurate medicine information. Consumer Medicine
Information (CMI) is accessible and understandable information about medicines written for
consumers in accordance with this guideline, to help them use medicines safety and
effectively. Although the development and publication of CMI is not mandatory, Medsafe
encourages the pharmaceutical industry to produce CMI and publishes CMI on its website.
This guideline supports the right of consumers (which is endorsed in the Code of Health and
Disability Services Consumers’ Rights) to make their own decisions about medical treatment
or procedures and to have adequate information available on which to base their decisions.
Information about the benefits and risks associated with a medicine will empower consumers
to participate in making decisions about their own healthcare. To make informed choices,
consumers need to know of the benefits and risks of medicines and to feel able to compare
these with information about other treatment options, including the option of ‘no treatment’.
CMI is expected to:
Increase consumers’ knowledge of medicines.
Assist consumers to distinguish between the symptoms of their illness and any
possible side effects induced by a medicine.
Assist consumers in recognising any interactions between different medicines that
they are taking.
By achieving the above and de-mystifying medicines, CMI is expected to enhance the
partnership between consumers, healthcare professionals and the pharmaceutical industry
and improve consumers’ health management skills.
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CMI is additional to the information provided to consumers by healthcare professionals, and
is not intended to reduce or replace the role of healthcare professionals in counselling
consumers about medicines. CMI should be considered an adjunct to verbal counselling.
CMI is an interpretation of the approved data sheet (or other source document if there is no
data sheet) for the medicine, written for the New Zealand consumer in an easily
understandable manner.
CMI informs the consumer what the medicine is intended for, how to use it, what adverse
effects may be experienced and what precautions should be exercised.

3.2

When is CMI required?

Although the preparation of CMI is not mandatory, Medsafe encourages the pharmaceutical
industry to prepare CMI for all approved medicines and, in particular, for Prescription
Medicines, Restricted Medicines and Controlled Drugs which require prescription, as
medicines in these categories present the highest risk if taken inappropriately.
CMI for Pharmacy Only and General Sale medicines will also be accepted if they are based
on an approved source document (see Section 3.4 of this guideline).

3.3

Who is responsible for preparing CMI?

The sponsor of each medicine is responsible for preparing Consumer Medicine Information
for that particular medicine and for self-assessing CMI against the requirements of this
Guideline. Medsafe does not evaluate or approve CMI.

3.4

Preparing CMI

CMI is an interpretation of the Medsafe-approved data sheet for each medicine, and must be
consistent with the information contained in the relevant data sheet.
If there is no approved data sheet (e.g. for Pharmacy Only Medicines, General Sale
Medicines and Controlled Drugs that do not require a prescription) the CMI is to be based on
an overseas source document. Acceptable source documents are listed below, provided they
are the currently-approved version:
MHRA-approved Summary of Product Characteristics or Patient Information Leaflet.
EMA-approved Summary of Product Characteristics or Patient Information Leaflet.
FDA-approved Prescribing Information.
Health Canada-approved Product Monograph (English version).
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TGA-approved Product Information or CMI.
Pharmaceutical company core data sheet (international prescribing information
document).
The sponsor must ensure that the safety information in the New Zealand CMI is consistent
with that in the data sheet or other approved source document, and that the content of the
CMI is consistent with the terms of the New Zealand approval for the medicine (e.g. refers
only to dose forms, indications, dosages etc that are approved in New Zealand).

3.4.1

Content required in CMI

The recommended section headings to be used and the information which should be
included under each section heading when preparing CMI are provided in the Template for
preparing Consumer Medicine Information for New Zealand consumers (see Template
10.4 in Schedule A of the Guideline on the Regulation of Therapeutic Products in New
Zealand). Sponsors are encouraged to use this template when preparing new CMI for New
Zealand consumers.

3.4.2

Language

CMI must be written and published on the Medsafe website in English.
CMI may also be published in Maori and other languages. However it is the responsibility of
the sponsor to seek assistance from appropriate person(s) or organisations to ensure that
the translation is accurate and reflects the true meaning of the English version of the CMI.
CMI produced by the sponsor in any other language must be sent to Medsafe and be
accompanied by a letter declaring that the CMI conforms to this guideline and is an accurate
interpretation of the English version of the CMI.

3.5

Style consistency in CMI

It is desirable for CMI published on the Medsafe website to be in a standardised format.
Sponsors are therefore encouraged to prepare CMI using the Template for preparing
Consumer Medicine Information for New Zealand consumers (see Template 10.4 in
Schedule A of the Guideline on the Regulation of Therapeutic Products in New Zealand).

3.6

General requirements for CMI

The following should be noted when preparing CMI for New Zealand consumers:
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The heading “New Zealand Consumer Medicine Information” must be included at
the top of the front page of each CMI.
The CMI must be consistent with the Medsafe-approved data sheet or appropriate
source document.
All statements in CMI must be correct, clear, unambiguous and in a language
consumers find easy to understand.
There should be consistency of content in CMI for medicines with the same nonproprietary name and between medicines of the same therapeutic group.
CMI must be brand-specific.
Where practicable, all dose forms marketed under the same trade name should be
included in a single CMI.
CMI need not be strength-specific.
If a medicine is marketed under two or more trade names, a separate CMI is
required for each trade name.
Where a brand of medicine has more than one medicine classification depending
on the indication(s), strength, etc., a separate CMI must be produced for each
classification.
Each CMI must include the “Date of Preparation”. This is the day, month and year
that particular version of the CMI was prepared for publication. The date of
preparation must be changed each time an updated version is prepared. The date
of preparation will be used to identify that particular version of the CMI as it
progresses through stages of publication.
Promotional statements are not permitted in CMI.
Bibliographic references are not to be included in CMI.
The term ‘medicine’ is used to indicate a therapeutic substance. In New Zealand,
the term ‘drug’ indicates a substance of abuse.

3.7

Submitting CMI for publication

All CMI must be supplied to Medsafe via e-mail in Portable Document Format (PDF) with a
security setting which allows printing and content copying. The document must be
searchable (NOTE – for this reason scanned documents cannot be accepted).
The CMI must be accompanied by a completed and signed Declaration to accompany a
CMI submitted for publication form (see Form 10.5 in Schedule A of the Guideline on the
Regulation of Therapeutic Products in New Zealand).
The CMI and declaration form must be submitted to datasheet.cmi@moh.govt.nz with the
subject line “CMI: [inset trade name]”.
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Each CMI should be submitted in a separate e-mail, and each e-mail should not contain
anything other than the CMI in PDF and the completed declaration form.
CMI submitted incorrectly (incorrect format or incomplete declaration form) will be returned to
the submitter for correction and re-submission.

2.8

Notification of publication

Publication of CMI on the Medsafe website is notified via the weekly ‘Additions to Medsafe’s
website’ e-mail. Those involved in the submission of CMI for publication are encouraged to
subscribe to receive this weekly e-mail. Following publication, the sponsor should check the
CMI on Medsafe’s website to ensure that it is correct.

2.9

Removal of CMI from the Medsafe website

Sponsors should notify Medsafe if a product is not available and all stock has been depleted
in the New Zealand market so that the CMI can be removed from the website.

2.10

Auditing of published CMI

Medsafe carries out random audits of published CMI from time to time. If problems are
identified, these are brought to the attention of the sponsor concerned and the appropriate
corrective action is requested.

2.11

Complaints procedure

Complaints about CMI will be assessed by Medsafe. Medsafe will advise the sponsor that it
is assessing a complaint and provide them with an opportunity to comment on the complaint.
If a CMI complaint is upheld by Medsafe, the sponsor must submit a revised CMI and a
declaration stating that the revised CMI complies with the guidelines, within 60 days of
receiving notification of the complaint being upheld.

2.12

Advertising the availability of CMI

All sponsors should promote the concept of CMI and where CMI can be accessed to both
healthcare professionals and consumers. Individual sponsors should ensure that the
availability of specific CMI is promoted to healthcare professionals.
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